
 
8



 9

LEAF BLOWER PARTS LIST 
 

ITEM NO. PART NO. QTY. DESCRIPTION 
    

1 705-0196 1 LOWER FRAME WELDMENT  
2 030-0240 2 4.10/3.50 – 6 PNEUMATIC WHEEL – EZ MODELS 
2 030-0641 2 4.10/3.50 – 4 PNEUMATIC WHEEL – LB800, LB1100, LB800EX, LB1100EX 

3 090-0536 2 SHAFT COLLAR 
3a 090-0457 1 PUSH CAP – EZ MODELS 
3a 500-0010 1 SPACER – EZ MODELS 
4 705-0132 1 METAL HANDLE BAR BRACE  
4 705-0192 1 MIGHTY MAC HANDLE BAR BRACE 
5 090-0072 4 5/16-18 X 2” HHCS 
6 705-0034 1 UPPER HANDLEBAR ASSEMBLY 
7 705-0002 1 HANDLEBAR GRIP 
8  1 ENGINE – SEE PART # AT END OF THIS LIST 
9 090-0090 4 5/16-18 X 1 1/2” HHCS – 800 SERIES MODELS 

10 703-0424 1 1/4 X 1/4 X 2 KEY 
11 705-0095 1 ENGINE HOUSING WELDMENT 
12 090-0408 4 5/16-24 X 3/4” HHCS 
13 090-0394 4 5/16 SPLIT LOCKWASHER 
14 705-0180 1 IMPELLER 
14 705-0201 1 IMPELLER – ALL LB1450’S 
15 090-0021 1 3/8-24 X 1 1/4” HHCS 
16 705-0097 1 HOUSING SPACER – 1100 & 1450 SERIES MODELS 
17 705-0187 1 FRONT HOUSING WELDMENT 
18 090-0090 11 5/16-18 X 1 1/2” HHCS – 1100 & 1450 SERIES MODELS 
19 703-0021-A 1 IMPELLER HOUSING COVER 
20 705-0100 1 CHUTE WELDMENT - LB800 
20 705-0104 1 CHUTE WELDMENT – 1100 & 1450 SERIES MODELS 
21 705-0108 1 DIVERTER WELDMENT ASSEMBLY – LB800 
21 705-0110 1 DIVERTER WELDMENT ASSEMBLY – 1100 & 1450 MODELS 
22 090-0225 1 3/8” INTERNAL TOOTH LOCKWASHER 
23 701-0185 1 DIVERTER HANDLE GRIP 
24 705-0113 1 DIVERTER CLIP 
25 090-0052 1 1/4-20 X 1/2” HHCS 
26 090-0378 2 1/4 SPLIT LOCKWASHER 
27 090-0232 5 1/4 USS FLATWASHER 
28 703-0425 1 DIVERTER EXTENSION SPRING 
29 090-0480 1 1/4-20 X 5” CARRIAGE BOLT – LB800 
29 090-0481 1 1/4-20 X 6” CARRIAGE BOLT – 1100 & 1450 SERIES MODELS 
30 705-0098 1 DEFLECTOR – LB800 
30 705-0099 1 DEFLECTOR – 1100 & 1450 SERIES MODELS 
31 090-0223 2 1/4” INTERNAL TOOTH LOCKWASHER 
32 705-0049 1 ADJUSTMENT KNOB – 1/4-20 THREAD 
33 090-0503 4 5/16-18 X 5/8” SELF TAPPING HHCS 
34 704-0177 1 FRONT WHEEL BRACKET – LB800, LB1100 
35 705-0056-2 1 ½” SHOULDER BOLT 
36 500-0010 2 WHEEL SPACER 
37 703-0025 1 FRONT WHEEL – LB800, LB1100 
38 090-0461 1 3/8-16 NYLOCK NUT 
39 090-0418 20 5/16-18 WHIZ NUT 
40 090-0540 1 2” FLATWASHER 
41 090-0460 12 5/16-18 NYLOCK NUT 
42 705-0150 1 LIFT HANDLE – EZMC & EZM MODELS  
43 090-0228 1 3/8 SPLIT LOCKWASHER 
44 090-0233 6 5/16 USS FLATWASHER 
45 090-0067 11 5/16-18 X 5/8” HHCS 



 10 

46 705-0159 1 WHEEL SUPPORT – TOP BRACKET - EZ MODELS 
47 705-0160 1 WHEEL SUPPORT – BOTTOM BRACKET - EZ MODELS 
48 705-0161 1 WHEEL BRACKET WELDMENT - EZ MODELS 
49 030-0264 1 PIVOT WHEEL BEARING - EZ MODELS 
50 090-0088 2 5/16-18 X 1” HHCS - EZ MODELS 
51 030-0263 1 2.80/2.50-4 WHEEL - EZ MODELS 
52 090-0613 1 1/2 X 4” CLEVIS PIN - EZ MODELS 
53 100-0015 1 3/32 HAIR SPRING - EZ MODELS 
54 705-0166 1 WHEEL LOCK PIN - EZ MODELS 
55 709-3409 1 SPRING - EZ MODELS 
56 090-0454 1 ROLL PIN - EZ MODELS 
61 090-0615 2 WASHER - EZ MODELS 
62 705-0165 2 ENGINE SPACERS – 1450 SERIES MODELS 
63 090-0077 4 5/16-18 x 4” HHCS – 1450 SERIES MODELS 
64 090-0066 2 5/16-18 X ¾” HHCS 
-- 090-0702 1 5/16-18 X 4-1/2 HHCS - EX MODEL ONLY 

NOT SHOWN 705-0197 1 IMPELLER SPACER – ALL LB1450’S 
NOT SHOWN 705-0198 1 ENGINE TO HOUSING SPACER – ALL LB1450’S, ALL LB800’S 
NOT SHOWN 705-0199 1 BUMPER TO HOUSING SPACER – ALL LB1450’S, ALL LB800’S 

 
 

ENGINES 
 

MODEL ENGINE # 
  

LB800 030-0677 
LB800EZ 030-0677 
LB1100 030-0507 

LB1100EZ 030-0507 
LB1450ICEZ 030-0652 

LB1450ICEZMC 030-0652 
LB1100EZM 030-0507 
LB1100EZEX 030-0507 
LB1450ICEZM 030-0652 

LB800EX 030-0677 
LB1100EX 030-0507 

 
 
 

MACKISSIC, INC. 
 

CALL OR EMAIL FOR INFORMATION 
ON ANY OF OUR QUALITY BUILT PRODUCT LINES 

www.mackissic.com 
 

 LEAF BLOWERS 

 LEAF CYCLERS 

 CHIPPER-SHREDDERS 

 SPRAYERS 

 STUMP CUTTERS 

 TILLERS 

 VACUUM-CHIPPERS 

 
P.O. BOX 111, PARKER FORD, PA  19457 

PHONE :  610-495-7181     FAX :  610-495-5951 


